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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO ‘

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NUimero:

12026288

Page / Pagina:

1/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: April 22, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacién de Venta:

N/A N/A 176803/01
JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP| SPEC 5L, 0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.562 INCH 120 39.37/41.01 FT 162.795 FT 5945.872 LB 36.43 LBIFT
168.3 X 14.3 MM 12.00 / 12.50 MTS 49.620 MTS 2697.00QTKG 54.21 KG/M

. Specimen condition Specimen dimensions Test Y.S. UT.S. Y.SJU.T.S|  Elongation / Alargamiento |
HeatN° { Sample N°| Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req. .
Colada N° | MuestraN°| Ls Sc | Typel Ori Size - Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min.
Tipo Tamaiio Seccién | ensayo|Max: - Max: — -
mm mm2 °C mpa mpa in %
03301 88195 B AM Ss L 2572 X 14.08 " | - 362,14 RT 320 501 0,64 2 2-7.8

AM: As manufactured / Segiin proceso de fabricacién
B: Body / Cuerpo

sl Longitudinal / Longitudinal
itial fength / Longitud inicial

Ls: Location of sample / Ubicacion de la muestra
Max: Maximum / Maximo

e MinzMinimum / Minimo

Obt: Obtained /Obterido.

RT Room temperature / Temperatura amblente

Ori: Orientation / Orientacién

Req. Max: Reguired maximum / Maximo requerido

VReq Requlred/ Requendo o

_.Y.S: Yield strength / Fluencia

Sc: Specimen condition / Condicién de la probeta

Ss: Strip specimen / Muestra rectangular
_U.T.S: Ultimate tensile strength / Resisten

[This: cemﬁcate 1 (ssued by a computenzed system and itis vahd with electronic signature. Ontr the ongmal cemﬁeate the trade—mark green colored
T 'Tenans is stamped in uase the owner of the ongmal cemﬁcate would release a copy of it, he must attest s nfcrmny fo the ongmal one takmg
Hupon hlmselfthe responsubxhty for any: unfawful or ot aliowed use. Any alteration and/or fals:ﬁcahon will be subjecled tothe law.

Tenans color verde. En caso de que el poseedor del certificado. entregue una copia, debera garanﬁzar fa conformidad con el original haciéndos

responsable por cualquier uso ilegal o indebido Cualquier alteracion yfo falsificacion estard, su1eta ala ley
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

. CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGimero:

12026288

(52) 229 989 1100 tel

Page / Pagina: (52) 229 989 1600 fax

2/6

Date / Dia: April 22, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order ltem / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176803/01
IManutacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APi SPEC 5L,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensicns / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.562 INCH 120 39.37 14101 FT 162.795 FT 5945.87_2_LB 3643 LBIFT
168.3 X 14.3 MM "|12.00 7 12.50 MTS 49.620 MTS 2697.000 KG 54.21 KG/IM

Composition % / Composicion %
X 100 X 1000 X 10000
C I Mn| Si Cr| Mo| S+ P Ni V]Cul Al | Sn{As{Nb] Ti ] Ca B N {Col. 1
H Max { 28 | 120] - 40 | 15 | 30.| 30.J 400| 80 | 400 | - - - - - - - - 6
Min - 291 10| - - | = - - - - - - - - - - - - -
HeatN° | SampleN° |P Max | 28 | 120 - 40 | 15| 30| 30 { 400| 80 | 400 | -- - - - - - - - 6 -
Colada N° | Muestra N° Min - 29 10 - - - - - - - - - - - - -
03301 88196 P 18 | 73 | 30 8 0] 14] 7 40 0 | 107] 25 8 2 0 0 20 0 78 0

: \Mm Minimum./ Mmlmo

Max Maxmum/Maxxmo

o P Product / Producto

- Re’qured values
Valores requeridos

Max: 22.0. |

‘HeatN® -t Sample N° | Specimen condition | Quad.
Colada N® | Muestra N° Ls Sc
‘ B AM i
B AM |l | H

lD lnternal dlameter [ Dlametro mtemo

. Min: Minimum / Minimo
o Ls Loca‘tlon of samplel becacxon de la muestra

. MW: Middle wall / Centro

Thls cemﬁcate is xssued by a computenzed system and itis vahd W|th electronic signature. On the ongmal cemﬁcaue the trade-mark green oolored
Jlenans'is stamped In case the owner of the ongmal ceruﬁwte would release a copy of it he must attest its conformxty 1o the original one ’@kmg
g upon himself the responsrblmy for any unlawful or ot allowed use. Any alteration and/or fals:ﬁczmon wiltbe subjected to the law.

; Este cemﬁwdo se emite mediante sistema computanmdoy es! vahdado ‘con firma electronica.  El certificado original posee impreso el Iogo 3
. Tenans color verde. En caso de que €l poseedor del cemﬁwdo entregue una copia, debera garantmr la conformidad con e! original hauéndose
: responsable por cualquier uso ilegal o indebido. Cualquier: -alteracion ylo falsrﬁcacmn estaré su1e1a aila ley

FORO3171




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12026288 1

Page / Pagina:

316

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: April 22, 2012

‘Customer / Cliente: PLESA ANAHUAG Y CIAS, S.A.DEC.V.

Customer’s Order ltem / Orden Cliente - Item:

‘Customer’s Reference / Ref. del Cliente:

JManufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 176803/01

JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP| SPEC 5L,0CTOBER 1, 2007 B/X42-L245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

JDimensions / Dimensiones: Schedule / Cédula: Length / Longitud: 1Quantity / Cantidad: 4 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.562 INCH 120 39.37/41.01 FT 162.795 FT 5945.872 LB 36.43 LBIFT

168.3 X 14.3 MM 12.00/ 12.50 MTS 49.620 MTS 2697.000 KG 54.21 KG/M

IB: Body / Cuerpo

Max: Maximum / Maximo

OD: Qutside diameter / Diametro externo

Var: Variation / Variacion

Standard / Norma:
Heat N° { Sample N° Result
| ColadaN°® | Muestra N° Resultado
03301 88195 Good / Bueno

Pressure [ Presion

Value [Valor.

. Units Umdad o

: Tme l Tempo

\ \‘Seconds / Segundos

‘and xt 18 vahd with electronic signature. On me ongmal certificate therade-mark green oolored u
inal cemﬁczte would release a copy of it; he must attest its eonfonmtyto the original one taklng L

Este: cemﬁmdo se emite mediante sistema computanzado yes: valldado con fima electronica.  El certificado original posee impreso el logo
. {Tenaris color verde. En caso de que el poseedor def cerhﬁmdo entreguie una copia, debera garamnzar {a conformidad con el original haciéndo.

ﬁpon hxmself the: responsmnmy for any. unlawful or not. allowed use. Any alteration and/or falssﬁmon wxll be Subj

: responsable por cualquier uso ilegal o indebido: Cualquxer ‘alteracion ylo falsificacion estaré su;eta aia ley

FORO3171
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= Tubos de Acero de México, S.A.
I e na r!s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / NGmero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA - 12026288 4/6
' Date / Dia: April 22, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176803/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: ] Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP SPEC 5L,0CTOBER 1, 2007 B/X42-.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.562 INCH 120 39.37/41.01 FT 162.795 FT 5945.872 LB 36.43 LBIFT
168.3 X 14.3 MM R 12.00 / 12.50 MTS 49.620 MTS ) ) 2697.000 KG 54.21 KG/M R

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius

Type
Tipo

asrolled

Supplementary Information
Informacion Suplementana

- Manufactured by TenansTamsa
Steel makmg process

- Fabncado porTenansTamsa L

Nol reparado por soldadura
_|Control no destructivo. Satisfactorio
Metodo de inspeccion

API SPEC 5L,0CTOBER 1, 2007,FE. 200901011’ASTM A106 11/
ASTM A53,10/ASME SA106,2010 ‘
. MATER!AL DE ACUERDO A NACE MR0175 2003

ASTM AS3; 10/ASME 'SA106,2010
MATER!AL ACCORDING TO NAGE MR0175-2003

o Este cemﬁwdo se emite mediante sistema compumnzado y es vahdado con firma electronica. EI certificado original posee impreso el Iogo
‘ Tenans color verde. En caso de que el poseedor delicertificado emregue una copia, debera garantzar la conformidad con el original haciéndo:
responsable por cualquier uso ilegal o indebido: Cualquler aﬂeraufm ylo falsificacion estara, smefa al laley i

b ThlS cemﬁw(e is 1ssued by a computerized system and itis: vahd with electronic signature. On the ongmal‘ cemﬁmte the u-ade-mark green colored i
i "Tenans 1s: stamped Incase the owner ofﬂne ongmal certificate would refease a copy of it, he mustaﬂest ns oonfonmty to the original on
upon hlmselfthe responsrblllty for any unlawfu! or notaﬂowed use. Any alteration and/or falsxﬁwnon will be subjected to the law. ¥

FOR03]171*
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- Tubos de Acero de México, S.A.
I e n a r s Carret. México Veracruz Km 433.7 SN
- Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
- CERTIFICADO DE PRUEBAS EN FABRICA 12026288 5/6
Date / Dia: April 22, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A N/A 176803/01
[Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends/Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.562 INCH 120 38.377/41.01 FT 162.795 FT 5945.8721LB 36.43 LBIFT
168.3 X 14.3 MM o 12.00/ 12.50 MTS 49.620 MTS 2697.000 KG 54.21 KG/M .

Supplementary Information
. Informacién Suplementaria
Tamsa Ref. 232176 o [TamsaRef. 232176

Heat N° Quantity Length Weight
Colada N° Cantidad Longitud Peso
(Pieces) (ft) (m) (Tons)

... 03301 4 1628 | 4962 \.2,‘657

. Averagelength per pipe Nommal welght perpipe:
Longxtud promedlo por tubo . Peso nominal por tu portubo’

12.405 | o

. Este oemﬁcado se emite mediante sistema compumnzado yies: vahdado con firma electrénica.  El certificado original posee impreso el logo
- Tenans color verde. En caso de que el poseedor del oerhﬁwdo emregue una copia, deberd garantlzar ta conformidad con el original hauéndo
; responmble por cualquier uso ilegal o indebido’ Cualquneralteracuén ylo falsxﬁcac:én estara. su;em a la ley

“{Tenans® IS stamped ln case the ownerof the ongmal certificate would release a copy of it:he must aﬂest its: confo ny fo the original one mkmg

3 ThIS oemﬁcate 15 |ssued by a computenzed system and 1tisvalid® thh electronic signature. On the onglna! cemﬁwte the trade-mark green: colored
upon hxmself the responsmmty for any unlawful or no’t allowed use. Any alteration andlcr falsxﬁwtxon will be subjecled tothe law.
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

12026288

Page / Pagina:

6/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: April 22, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

Customer’s Order Iltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 176803/01
JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS. VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,OCTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

IThis oemﬁcate 1S (ssued bya computenzed system and lt is valld with electronic signature. On the ongmal cemﬁcate ‘me trade-mark green colored
|Tena

i upon hlmseif the responstblllty for any. unlawful or not allowed use. Any alteration andlorfalstﬁcanon will be subjected o the law.

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.562 INCH 120 39.37/41.01 FT ] 162.795 FT 5945872 LB 36.43 LBIFT
168.3 X 14.3 MM 12.00/ 12.50 MTS 49.620 MTS 2697.000 KG 54.21 KG/M-

This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado € inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, come una deciaracién de origen.

CUSTOMER . THIRD PARTY

INSPECTION COMPANY-
s COMPANIA DE INSPECCION -

NO APLICA -
Employee Name: N/A

TENARIS UALITY DEPARllVIENI SlGNKlURE

{

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

QUALITY CERTIFICATION DEPT. s
DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castella Abraham

Ricardo Lozano Armenta;

it stamped in case the owner of the onglnal certificate would release a copy of it; he mustattest it confonmty to the original one takmg :

* [Este certificado se emite mediante sistema computanzado yes valldado con firma electronica. _E| certificado original posee impreso el logo .
- tenanis color verde. En caso de que el poseedor del certificado entregue una copia, debera garam:zar la conformidad con el original hauéndo

i responsable por cualquier uso ilegal o indebido. Cualquier: alterauén y/o falsificacion estaré su;eta alaley,




